
 
  
 
 
 
 
 
 

Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 
 

OFFICIAL 

 
 

Prescribed premises category description 

(Schedule 1, Environmental Protection Regulations 1987) 

Assessed production 
capacity 

Category 54A: Water desalination plant: premises on which salt is 
extracted from water if –  
(a) wastewater is discharged into marine waters; and 
(b) the discharged water has a density greater than the average 

ambient density of the marine water at the discharge site. 

50 GL per year 

 

This works approval is granted to the works approval holder, subject to the attached conditions, on 19 
September 2024, by: 

 

 

 

 

 

Grace Heydon 

MANAGER WASTE INDUSTRIES  

an officer delegated under section 20 of the Environmental Protection Act 1986 (WA) 

                                                           
Works approval number 

W6911/2024/1 

  

Works approval holder Water Corporation  

ACN 28003434917 

Registered business address 
629 Newcastle Street  

LEEDERVILLE WA 6007 

DWER file number DER2024/000123~1 

  

Duration 19/09/2024 to 18/09/2029 

 

Date of issue 19/09/2024 

 

Premises details 

Alkimos Seawater Desalination Plant  

Lot 3000 Brindabella Parkway  

ALKIMOS WA 6038 

 

Legal description -  

Part of Lot 3000 on Deposited Plan 415979 

Brindabella Parkway  

ALKIMOS WA 6038 

As defined by the coordinates in Schedule 2  

 

Works Approval 



 

 
Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 

2 

 

OFFICIAL 

Works approval history 
 

Date Reference number Summary of changes 

19/09/2024 W6911/2024/1 
Works approval including approval for the time 
limited operation for Stage 1 of Alkimos Seawater 
Desalination Plant issued (50 GL per year).  

Interpretation 
In this works approval: 

(a) the words ‘including’, ‘includes’ and ‘include’ in conditions mean “including but not 
limited to”, and similar, as appropriate; 

(b) where any word or phrase is given a defined meaning, any other part of speech or 
other grammatical form of that word or phrase has a corresponding meaning;  

(c) where tables are used in a condition, each row in a table constitutes a separate 
condition;  

(d) any reference to an Australian or other standard, guideline, or code of practice in 
this works approval: 

(i) if dated, refers to that particular version; and 

(ii) if not dated, refers to the latest version and therefore may be subject to 
change over time; 

(e) unless specified otherwise, any reference to a section of an Act refers to that section 
of the EP Act; and 

(f) unless specified otherwise, all definitions are in accordance with the EP Act. 

 

NOTE: This works approval requires specific conditions to be met but does not provide any 
implied authorisation for other emissions, discharges, or activities not specified in this works 
approval. 

 
 
  



 

 
Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 

3 

 

OFFICIAL 

Works approval conditions  
The works approval holder must ensure that the following conditions are complied with: 

Construction phase  

Infrastructure and equipment 

 The works approval holder must: 

(a) construct and/or install the infrastructure and/or equipment;  

(b) in accordance with the corresponding design and construction / installation 
requirements; and  

(c) at the corresponding infrastructure location; and 

(d) within the corresponding timeframe,  

as set out in Table 1. 

Table 1: Design and construction / installation requirements. 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

1.  Seawater 
intake 
pumping 
station 
(SWIPS) 

a) Stage 1 to accommodate a seawater intake 
flow of 438 ML/d. 

b) Must accommodate a maximum face velocity of 
0.15 meters per second at subsea intake 
screens.  

c) Duty and standby continuous screens (2 total) 
to remove coarse suspended matter from 
seawater inflows. The screens shall be of the 
aperture type and able to be equipped at an 
aperture size ranging from 2mm to 10mm. 

d) Continuous online flow monitoring of seawater 
intake quantity and quality; including (as a 
minimum): 

•  flowrate,  

• temperature,  

• pH,  

• Oxidation-Reduction Potential, 

•  conductivity/salinity, and 

•  turbidity. 

e) Seawater booster pumps to deliver flow to the 
RO pre-treatment area or outfall chamber.   

f) Five (5) seawater intake pumps (4 duty & 1 
standby) that are submerged within the final 
chambers of the SWIPS and deliver seawater 
to the RO pre-treatment area. Each pump has 
a duty flow rate of 4,560 m3/hr providing a total 
maximum seawater flow for the SWIPS of 
18,233 m3/hr. 

g) One (1) online and several spare 2 to 10 m3 

As depicted in 
Figure 3 



 

 
Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 

4 

 

OFFICIAL 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

self-draining screening waste bins. 

h) Outfall discharge chamber 

2.  ActiDAFF® 
Treatment 
filtration 
system  

a) 18 ActiDAFF® multi-media filters 

 

As depicted in 
Figure 3 

3.  Filtered Water 
Tank, 
Intermediate, 
& Reverse 
Osmosis Feed 
Pumping 
Station 

Three rectangular, adjoining filtered water tanks: 

a) Tank A – 1500 m3 nominal volume 

b) Tank B – 1500 m3 nominal volume 

c) Tank A/B – 750 m3 nominal volume 

Intermediate pumps building contains: 

d) Five (5) Intermediate ERD pumps. Four duty 
and one standby. Nominal duty flow of 2,437 
m3/hr each. 

e) Five (5) Intermediate HP pumps. Four duty and 
one standby. Nominal duty flow of 1,818 m3/hr 
each. 

f) Three ActiDAFF® backwash pumps. Two duty 
and one standby. Nominal duty flow of 922 
m3/hr each. 

As depicted in 
Figure 3 

4.  Reverse 
Osmosis (RO) 
facility 

a) Twelve (12) RO cartridge filters (normally 10 
online and 2 standby).  

b) Six (6) 1st Pass Reverse Osmosis (RO) High 
Pressure Feed Pumps. 

c) Six (6) Energy Recovery Device (ERD) Booster 
Pumps – 1 pump per first pass RO rack. 

d) Six (6) first pass RO racks.  

e) Six (6) racks of high efficiency energy recovery 
devices, one ERD rack per first pass RO rack. 

f) Six (6) second pass RO booster pumps – 1 
pump per 2nd pass RO rack.  

g) Six (6) second pass RO racks. 

h) Antiscalant dosing system. 

i) membrane clean-in-place systems. 

j) Nominal stage 1 permeate output of 158 ML/d. 

k) Maximum stage 1 permeate output of 166 
ML/d.  

As depicted in 
Figure 3 

5.  Chemical 
receival, 
storage & 
dosing 
systems 

a) Must have fully bunded closed-drain systems 
for receipt and storage of Dangerous Goods. 

b) Must have leak detection and alarming 
systems within the chemical storage bund for 
each Dangerous Good.  

As depicted in 
Figure 3 



 

 
Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 

5 

 

OFFICIAL 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

6.  Potabilisation 
treatment 
system  

The potabilisation treatment system must comprise of 
the following: 

a) Multiple disinfection units for intermittent or 
continuous use to accommodate a total flow 
capacity of 158 ML/day. 

b) Carbon dioxide doser. 

c) Lime water clarifiers and lime water dosing 
system. 

d) Fluorosilicic acid storage and dosing system. 

e) Sodium hypochlorite disinfection system.  

f) Warning alarm and interlock (chlorine only) 
settings for each parameter: 

• conductivity/salinity, 

•  pH,  

• alkalinity,  

• temperature,  

• turbidity,  

• fluoride ion, and 

•  free chlorine residual.  

As depicted in 
Figure 3 

7.  Sludge 
treatment 
system  

a) Two (2) lamella clarifiers for sludge thickening. 

b) Two (2) thickened sludge holding tanks.  

c) Three (3) centrifuge feed pumps. 

d) Two (2) decanter centrifuges for sludge 
dewatering. 

e) Ferric sulphate and polyelectrolyte dosing unit.  

f) Decanter centrifuge. 

g) Sludge disposal bins. 

As depicted in 
Figure 3 

8.  Clean-in-
Place (CIP) 
Waste 
Handling 
Systems 

a) 1500 to 3000 m3 CIP waste tank to facilitate up 
to 6 RO CIPs. 

b) Sodium hydroxide and sulphuric acid dosing 
units.  

c) Continuous online pH monitor.  

d) Sodium metabisulphite dosing unit.   

As depicted in 
Figure 3  

9.  Drainage and 
Containment 
Systems 

a) A stormwater drainage system is to be 
provided and must: 

i.  comprise of a pit and pipe network to four 
drainage infiltration basins in accordance with 
Figure 7 ; and  

ii. the stormwater drainage system shall be 
designed to retain all stormwater from a 1% AEP 

As depicted in 
Figure 3 and Figure 
7 



 

 
Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 

6 

 

OFFICIAL 

 Infrastructure Design and construction / installation 
requirements 

Infrastructure 
location 

rain event within the prescribed premises 
boundary. 

b) Chemical storage and delivery areas must be 
designed and constructed to contain spills and 
potentially contaminated stormwater.  

c) A dedicated drainage network is to be provided 
to drain spent Reverse Osmosis Clean in Place 
(CIP) solution to the CIP neutralising tanks,  

d) A fully bunded power transformer compound 
drainage system is to be provided. 

e) A fully bunded generator / diesel storage area 
is to be provided. 

f) A fully contained brine outfall drainage system, 
draining to the brine outfall chamber is to be 
provided. 

g)  A fully contained domestic wastewater 
collection system and domestic wastewater 
pumping station with duty and standby pumps 
is to be provided. 

10.  Effluent 
discharge 
system  

a) Must be designed and constructed to 
accommodate a combined marine discharge 
volume of 307 ML/day for stage 1 and 611.6 
ML/day for stage 2. 

b) Must be equipped with continuous online 
monitoring of the combined marine discharge 
stream for the following parameters (as a 
minimum): 

• Flowrate (agregate of all flowmeters on 
individual contributing streams), 

• Temperature, 

• Dissolved oxygen,  

• Oxidation-Reduction potential, 

• pH, 

• conductivity/salinity, and 

• turbidity. 

As depicted in 
Figure 3 

11.  Drinking water 
storage tanks 

a) Two (2) drinking water storage tanks with a 
capacity of 25 ML total volume each.   

As depicted in 
Figure 3 

12.  Surge vessels  a) Up to 4 vessels of up to 120 m3 each. As depicted in 
Figure 3 

13.  Drinking water 
pump station 

a) Three variable speed pumps configured as two 
duty and one standby. 

As depicted in 
Figure 3 

 The works approval holder must ensure that no visible dust generated from 
construction activities crosses the boundary of the premises. 



 

 
Works approval number: W6911/2024/1 (Issued: 19 September 2024) 
File number: DER2024/000123~1 

7 

 

OFFICIAL 

 The works approval holder must manage dust generation at the premises by: 

(a) wetting down unsealed roads and exposed areas with a water truck; 

(b) limiting all vehicle traffic within the premises to speeds of less than 40 km/hr; 
and 

(c) ceasing dust-generating activities during strong wind conditions. 

 The works approval holder must ensure that: 

(a) all reasonable and practicable measures are taken to ensure that no windblown 
waste escapes from the premises; and 

(b) any windblown waste is collected on at least a weekly basis and returned to an 
appropriate waste receptacle for offsite disposal. 

Compliance reporting 

 The works approval holder must within 90 calendar days of an item of infrastructure 
or equipment required by condition 1 being constructed and/or installed: 

(a) undertake an audit of their compliance with the requirements of condition 1; and 

(b) prepare and submit to the CEO an Environmental Compliance Report on that 
compliance. 

 The Environmental Compliance Report required by condition 5, must include as a 